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| C ongr atulations o your purchase of a DIXTE CHOPPER lawn

mower. We believe you have exercised excellent judgement, and are most
appreciative of your patronage.

Your DIXIE CHOPPER Dealer is your #1 SOURCE for
DIXIE CHOPPER parts and service !

Please call or visit your nearest authorized Dixie Chopper Dealer for
additional service information.

AUTHORIZED DEALER

Let us know how you are getting along with your new CHOPPER!
www.dixiechopper.com

Dixie Chopper reserves the right to make changes or add improvements to its products at any fime without
incurring any obligation to make such changes o products previously manufactured. Neither Dixie Chopper, nor

its dealers, accept responsiblility for variations which may be evident in the actual specifications of its products and
the statements and descriptions contained inthis publicatio

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRENSEF FHEESDIITIIER

ey R e SR HERED

EFEFENE AFENNFE § REF

CONTENTS

Quick Reference Parts 4
Decals 2
Decal Placement 5
Frame 6
Crossmember & Engine Adjusiment 7
Wheels & Tires 9
Foot Pedatl 1@
Deck Lift System 11
2CDC 42
Deck 13
Hubs and Belts 48
Transmission Frame 47
Transmission & Drive 21
Wheel Motor 24
Hydraulic Hose Diagram 28
Fuel System 28
Throitie 31
Body 33
Brake 36
Center Hub 27
Engine POD 38
JGON4600 Engine Ol Routing 40
Engine 23Hp Kohler 44
Engine XXG5400 27Hp Guardian 42
Engine 27Hp & 32Hp Guardian 43
Guardian Engine 0il Routing 44
Electrical Diagram 23Hp Kohler 45
Electrical Diagram 2THp & 32Hp Guardian 45
biotes 47

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Engine Kohler 23Hp (2} | Guardian 32Hp Guardian 27Hp Guardian 27Hp (2X)
Deck Tz iz T2 "

Rear Tires 97200 400116 97200 87200

Rear Rims o7430 AD0054 400014 97130

Rear Tire & Rirn (Right & Left) YT200-RB/STZ200-L8 4009147 ADODADAD0D0O20 | 9TZ00-RB/ 972004148
Front Tire & Rim {Run Flat) 400053 400053 400053 400053

Engine—‘i‘ransnission

87345 2907841 9907841 87345
Engine-Deck 68082 2907885 9907B85 68082
Deck 681462 68162 58162 68162
CenterHub - Engine 2 2§ 20256 2 [ 20256

2/97392

Fuel Filter OF0106 2797392
Nelson Alr Filter Primnary 25-083-01

Neison Air Filter Secondary 25-083-04

Donaldson Alr Filter {Primary) OE3557 OE3557 OE3557
Donaldson Alr Filter {Secondary) DE3I656

Amsoll O Filter 2/ 60112 504149

Znga-Hydro Fliter 2/ 68140 2168140

H Style (Standard) 30227-T2X 3022T-T2XK 30227T2K 30227-T2K
Narrow High Lift Blade {Optional) 30227-728 30227-72H 30227-724 30227-72H
Heavy-Duty {Optionai) 30227-72N 30227-T2N 30227-72H 30227-728
Fiber Washer WD

Spindie Bearing 30218

Deck Holler {Cin} 302400

Choke Control 2120248 20248

Throttie Cable 2/68249 88249

Brake Cable 6524B6/68247 G5246/65247

Fuel Cap (Mo Guage) 800035

Control Lever Grip 20257 20257 20287 20257
Throtile Sssembly §8251 88250 8E250
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WARRANTY TO BE USED ONLY TO COVER GORRECTION OF
FARUFACTURING DEFECTS. i1 WILL NOT BE USED TO COVER
LACK OF MIAINTENANGCE, OPERATOR MIS-USE, NORMAL WEDR,
ACCIDENTS, CUSTORMER DIS-SATISFACTION DR TRANS-
PORTAION GCHARGES TO ANG FROM THE SERVICING DEALER.

% 4
2 {BOD0S3 IXT3200 Front Panel 1 g 97013 VTC Only (Ol Tank) 1 E
3 18000885 [ OG2T03 Front Panel 1 40 85436 SBurb™N Turb™N 1
4 BOCOB3 [ X04G5400 Fromt Decal 1 44 284000200210 WG 1
5 1800014 |lgnition {Twin unit takes two) 4 42 1800047 Left Fender Decal {Combao} 4
§ 1800018 iDocu-Tube Decal {Under Seat} i 42 B00048 Right Fender Decal {Combo; 4
800015 1Choke {Twin unit takes two.) 1 44 (30590 USA Decal {Rear Right Fender) 1 E
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: 'BB1 TAB9 | : E— pomp—
TE0 | B4t | Bo4 T B-112 = : ocee
60" B-41 | B85 B-136 | i 5 i ki
RN N RN o, o OFeraon of tis vehicle
_ 816z | is the sole responsihility of the R rich tempitow oil horn inoperable
: “ -B".'l §2 ﬁ?@?éi@?s 33;;9%? is an ATTITLOE i er disconnes:!:ed, voiqs ali_
B4 | B82 | B-162 | BB} [ warranties exprossed or implied.

and # starts with you!
16 17

DECHK SPIMNDLES MUST BE
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oo nost aussTE sownn unLEsE GuAzof
i ST GRAES CATTHEA 13 aTTAGHED. 8
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20
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TORQUE._NOT TALK
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Beit i;’s o e Route

i 1

48 197072 CCDC Safety Decal 1 30 800080 Lucas Decl Hub Decdl 1

47 197514 Hom Waming 1 24 1800030 Right Fender Combe F/Codler Lid 4

| s 30229 Deck Danger Decal 2 22 500050 |Dixie Power - Torque Decal (X13200, | 1
KAGITO3, AXGHA0D
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THRED A8 aT
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An American Tradition J

¥
23 |800033 |Floor Pan 1 25 (65437 172" Qut Decdl 2
24 800032 |Fender Decal z 30 197057 1Pod Decd (On Frame Pod) 1 E
=5 1800020 Amencan Flag Decal {Side Fender Lefy) 4 a4 g7008 | Cross Mermper Decal {Under Frame) 1
2 =g 800008 |Hp + 1 Decdl 1 32 800019 |Roll & Sed Decal 1
w7 800043 | Thyottie Star! Decal (FiGuardian) 1 23 (8000681 liucas O Decl 1
20 1800022 | Mrerme Mowchine 4 =g loooo7e  |25h Armiersary Decsl (Floor Pan Decal) 4
§ 35 |g7014 |86 Postion Deca (Trangle Pl on Dok | 7| ||
4
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Placerment For XT Right Fender
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Deca
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Hmm Figt Washer 3

2 Ba2o4 IB-18x1 I8 wx 3" U-Bolt 4 14 B179 (VB8 12 Bolt 3
3 N80 3816 Coupling Nut 8 45 IN108  13/8"-16 Whiz Flange MNut 3
4 67086 |Rear Guard 1 1€ 130242 12 Spacer 8
5 400026  [Weldment - Low Ride Seat Pan 47 400008 Mount - Floor Pan Hinge Frame 2

wi Hirge 1 48 197168  Bu Cap
o Tro000r TWehrert - Low Fice b

Trangmission Frame

7 BZ29 B-5 x5 Bolt

g (NADT 3218 Myion Locknut
2 NI35 17820 Nyloo Mt
10 WAIB8 716" Sandard Flat Washer

O] A I E D e
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NAO3W |5/18°-18 Whiz Flange Nut
97024  |Crossmember

72216 Pull Stop Weldment
N110 1212 Nat

B-281 1/2"-13x15" Engine Adustment Bolt
W13 15/16" Stendard Flat Washer

B-188  |B/16"-18&" &5 Boit

W07 13/8x1 58" Beweled Washer

43 |MNi57 1/2°-13 Whiz Flange Mut
44 W08 11/2° Flat Washer

25 B-123 Y2130 12" Bolt

48 72222 (Al Thread 12713012

[ RS BN BRI RN R

PN I - [ N
514D Oy
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|1 INA03-W |5/16"-18 Whiz Flange Nut
i 3 72218 Puil Stop Weldment 1 42 97024  Crossmember 1
& IN110 2043 Nt 7 43 |N57 1/2"-13 Whiz Flange Nut 8
5 (B28Z 1/2°-13x15.5" Engine Adiustment Bolt 1 44 IW-108  11/2" Flat Washer 8
& W-i113 15118 Siendard Flat Washer 4 15 1B-123 1/2"-13x1 /2" Bolt &
¥ B3 516"181" Gr.5 Bolt 4 4§ (72222 (Al Thread 1/27-13x12 1/2° 1
B
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DESCRIPTION

4 110220 DustCap 2
2 N2 Castle Nut 2 i
3 110207 |Top Beadng 2
4 {10208  [Quier Bearing Race 4
§ |97171 |Botiom Bearing 2
& (40208 Seal 2
7 100018 [Heavwy Duty Fork Z2
8 |B235 |5/8-11x9" Bolt P
{1 8 N5 INut-5/8™11 Nyloc 2 ,
40 167205 |inner Front Wheei Besring 4 16 [N-113 17220 Wheel Lug Nut 8
41 400052 |Outer Front Whee! Spacer 4 47 |PW72693 |Wheel Motor Axte Nut
i 42 [10205 |Outer Front Whee! Bearin 4 18 IB-123  |1/2°-13x1 /2" Bokt 14

19 3E+08 4" Key - FiShaft

/2" Stover Lock Nut
i1 120D 18" Thick
3/32°%1 172" Cotter Pin

S ERY

inney Fro?a?Whee% Spacer
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]
i
1
4 10107-1/2 Kt - Foot Pedal 4 44 1102281 Pin 1
g = 102252 Weldment - #50 Foot Lit Amm 4 42 (F100 3/16" Drive-in Grease Fiiting 1
3 1102241 Pawd 1 4% B-131 5/18"-18x1" Bolt 4 5
a07 | 44 W-113  15/18" Standard Flat Washer 1
48 BE218 #50 Chain (include refl #8161 i
f|L g i o e ion oL 1 18 10233 S0 Half Link 1
! ¥ 1300008 Deck Height Painter 4 47 110232 #50 Master Link 1
2 N30 5M18"18x1 314" Coupling Nut 1 48 12021725 Spring 1
& 300007 Deck Height Indicator 4 44 (30213 Hair Pin Clip 1 %
40 (102261 Lift Sprocket 1 |
|
14
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"§ 168108 2 7/8" Long Bushing 2
> 165047 3/4" Long Bushing 2 ATY
3 |8-114 1/2°-13 Stud 4 4
A N-157 1/2"-13 Whiz Flange Nui E:] 13 B.241 3/87-18 Evye Bolt 1
5 88105 3/8" Long Bushing 1 44 N-108 3/87-18 Whiz Flange Nut 1
& 58104 #50 Smali Sprocket 1 45 IW-154 3/4" Fiat Washer 4
¥ 658108 t 3/18" Bushing 48 |B-240 3/47-9x11" Bolt 4
& 68103 Deck Lift Sprocket #50 7 47 1B-238 3/47.8x10" Bolt 1
o 980710005 #50-87F Rear Deck Lift Chain i 48 N-158 3/47-8 Nyloc Nut 2
<4 88217 #50 Front Deck Lift Chain Z 4a 88110 3/4" X 34 3/4" Red 4
%4 Q90710002 #50 Return Spring Chain 1 i) 10232 #50 Masisr Link 16
i1
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4 IB-178 13/8°-16x2.5" Bolt 1
2 |W.104  13/8" Standard Flat Washer 5
g 20282 Sprng %
£ 1800014 Hande 3
5 88142  [1"x1" Plastic Plug 4
g (N7 3/87-18 Nyion Locknut 1
¥ {20224  |Hair PinCip P
& 67258  (Hendle Grp 1
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38 38 -16 Nylon Lock Nt
% Fulley Guard Z 37 (WGE 3 Fat Wesher
z Soring 2 38 (P13 FE1" Rolt Fin
3 N08 Y8 Wiz Flange Nt 51 39 Engueging Sneft
4 16538 der Sping Teb 2 40
5 300016 72" Top Plate Weldment 1
6 33400020111 leh 3ileTab T
7|24 Haimpin Clip 10 &1 1
g P02 I8x1.25" Qeiis Pin 8 43 3
g (3P Left Scissor Amn 1 43 1
40 |N156 H8°-11 Nyloe Jam 5 44 1
41 [30240C Long Roller 3 a5 1 !
42 |B-255 58119 Camiage Boft 3 46 1
43 (B110 3/8"-16x3/4” Camiage Bokt 21| 47 [B25  [#H0-24x1 14" Camiege Boit 1
I 42 5% ¥8-16x1.25" Camiage Bolt 10 ]| 48 (30206  |58'x1/2" Bushing (Brass) 1
I 16 Tl b i
47 1B-283 H8"-11x6" Carriage Bolt 1 49 (200011 |Weldment- Triengle Plate 13
18 |67240 Short Roller 2 || 30 B85 |58-11x2 Bot 2
19 (W1 58" Flat Washer 8 54 N80 |58%11Jamiock Nk 2
o0 1300018 {2t Blowod Balle 1 52 (68224  |Fidt ider Pulley 1
2 HE03 Spacer 1 53 13023 Y ider Pulley 1
o2 B4 ST Canage Boit 1 54 B117 V2 131.25" Boit 1
o3 (B2 V421" Bolt 4 55 WG (881D x 158 OO MNylon Washer 4
24 \F-100 316" Orve in Grease Fiting 2 BE (61250 THdler Slide Bishing 2
P 7 W12 [1/2" Lock Washer 1
26 g (88225  [Tider Slide 1
oF 1 58 |B223 38"16x2 4" Carriage Boit 2
28 354000130110 |Rght &+de Tab 1 1| e0 |2021472 |Stebilizer Ber 2
26 G104 Rirg Qlip 2 &1 W49 198" Wafer Spring Washer 10
30 1300086 SHdeTeb 4 g2 B10 Fa-1e V2 2
31 P13 8" x 2 Onis Fin 2 63 X00E (|72 Corie Pt Baffe 1
o Stz 11l 84 BB |¥@-16x1" Cariage Boit 4
85 1300018 |Fighl Biowoli Bafie 1
14" - 20 Whiz Flange M.t 66 N3 [H/8-11 JamLock Nt 2
FSem g7 130224 [Pz ider Puiey 1
T 0004 Dok Pley o K FFan S foptonal) |
Use individually or 2 combination of 10203, 65278 and 30112 to achieve proper belt
g alignment between the triangle plate and the top center deck spindle pulley,
H

s SRR

14
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5/8" Belleville Washer

N-167 114 Jam Nut 3
2 (W-148 1/4" Washer bt
3 W37 12" Belleville Washer 5
4 19907875X1008 |8.75" Solit Pulley 3 8907750X100SiPULLEY - ¥ ¢/2" F/ all XT 727 DECK
W13 10 x 1 #2700, x 18" Washer 4 47 130217-L { ong Blade Shaft 1
6 Jozis_ [seskd Boaing s |[aE jmme - ENoROH: T
7 130241 Deck Hub (2 Srap Rings & 1 Bearing) 3 18 |o0n7RES BELT - Engine 1o Deck { B-85 ) i
8 F2 14728 Grease Fitling 3 26 igBiez Deck Belt {(B1682) 1
2 130219 inner Deck Hub Spacer 3 2% 306058 Fan - %8 4" Steal Gray wDecs! 3
130247 Shor! Blade Sheft 2 Z2 99078341 Engine - Trans. Belt {not shown) (B-41) 1
23 (788080 Snap Ring
L : 24 167255 Spindle Caps z
12 58" 1D, x 2 114" OD. Fiber Washer 3

WWW.mymowerparts.com
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5/8" Believille Washer
1 IN87 114 Jam Nut
2 w146 171D, x 1 34" OD. X 14" Washer 10
3 W37 1"%3" Balleville Washer 5
4 19007675X10086.75" Spiit Pulley 3 QE07E00XI100516.00° Pulley
5 W13 D, % 1 42" OD. x 18" Washer 4 30217-L Long Blade Shaft
& 130218 Sesled Beanng 3 || 48 3030 I Spindie Hubs
7 i30241 Deck Hub {2 Snap Ring & 1 Bearing) 3 18 68082 Engine - Deck Belt (B-82) 1
ig B |Fao2 (Crease Fiing 2 20 158182 Dieck Belt {(B-162) 1
g (30218 inner Deck Mub Spacer 3 2% (300038 Fan - 1'% 8 14" Sies! Gray whecz 3
48 (30217 Shert Blade Shaft 2 2 97345 fngine - Trans, (B840} 4
1 o 5 disy 23 (20056 Ciutoh - Center Drive Bt (B-38) z
3; 24 788080 Snap Ring
2 58" ID. x 2 144" OD. Fiber Washer 25 57255 Seindie Caps 2

WWW.mymowerparts.com
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4 Low Ride Transmission Frame 1

2 |BA50 516" 2 /2" Eye Boit 7

3 INTGW  |5116-18 Whiz Flange Nt 2

4 WAT 727 Dxd /4" OD Tehon Wesrer | 4

5 6525 Stesring Block Weldment 2 26 197415 Specer - Inside Puley 1
& |20057 Ritber Harde 2 1 27 BI® 38162 Boit 1
7 |400057 FoamLewer Seee 2 1 28 Bz HEwBx1 34" Boit 1
8 1400069 Left Steering Lever 1 29 W04 3/8 Stancierd Rl Wesher 1
5 400068 Right Steering Lever 1 30 | 10001 e Arm 1
40 W5 916" Stendard Flat Wesher 2 1 34 200008 Hydrauic Tark 1
11 |W10 72 Mechine Washer 2 1 32 WAz ASXTIS Wesher Plastic 1
12 | 20252 Sprirg 2 1] 33 (W% 8" Dish Spring Wesher 3
43 NA10 1213 Nd 2 || 34 |NO7 3816 Nylon Locknt 1
44 N1 11213 Hex Nt 2 [ 35 Spring 1
45 |F-101 V428 Cresse Fitting 90 degree 2 b Fender Br

46 3131 51618 T Bait 2

47 BA3G | V2% 17 Bot 2

48 40218 Seat Strep 2

48 NIBW 1618 Whiz Flangs Nt 8
20 W13 516" Stendard Washer 4
21 INATT 3816 Large Flange Lock MA 1

WWW.mymowerparts.com
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18126

TI5/16-18 x 2 1/4" Bolt

5 2 42 |20252 |Spring 2
2 W-113 516" Stargiard Washer b 13 |NATS 12713 Coupling Nut 2
3 INAGS 5146718 Hex Mut 2 414 {8-138 12"13x1" Bolt 2
4 120224 Hairpin Clip 4 15 168142 Plastic Plug 1"x1" 2
5 (20222 Plastic Bushing 4 16 67256 Piastic Plug 12" 2
002 1F £¥ B85 3/8"-16x2" Bolt
48 INADB 3/8"-16 whiz Flange Nut
49 187021 Wide Fender Brace
20 120223 Spring Backing Clip 2
24 (67258 Foam Grip 2 1
a2 1400037  |Foam Lewer Sieew 2 1
2% N8BS 14720 AR Trread insert Nut 2
24 MN1S2 174720 insert Nut 8
25 (NJE3 5/1€"18 Insert Nut 4
516" % 1" Clevis g?ﬂ 26 18-208 10-24%3/4" Bolt 4
...... - T B rereice 55T e Washer 7
28 1200043 iElectric Fan 1
a0 (200042 (Elec. Fan Mount 1
34 W10 172" thachined Bushing 4 || 30 [C108 |UCips a1
E 34 W04 38" Fiat Washer Z
i i i —
i8
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q 5/16°.18 x Z 1/4" Boit 2

2 w113 5/18" Standard Washer 2

3 N-183 5/167-18 Hax Nut 2

4 {20224 Hairpin Ciip 4 W-110 14/2" Machined Bushing
5 20222 Plastic Bushing 4 42 20252 Spring

43 IN-175 /2°-13 Coupling Mut

14 [B-138 /2°-13x1" Bo#

48 (67256 [Plastic Plug 1"x2"

46 (20223 Spring Backing Clip

47 167258 Foam Grip

48 1400037 Foam Laver Sisewe

49 IN-1B8 /4720 AR Thread insert Nui
20 IN-t1B2 147-20 Insert Nut

24 N-153 S/187-18 Insert MNut

dal OB RI] N BRI RO RE PO RS PO B

19
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- -
5/16"-18x2 1/4" Boit
5/16" Standard Washer
5/16™18 Hex Nut
Hairpin Clip

PN ECIEIERY

Plastic Bushing /2" Machinery Bushing 4
43 20252 Spring 2
44 IN-175 1/2"-13 Coupling Nut 2
15 B-138 12"13x1" Bolt b
48 168142 Plastic Plug 1717 2
47 |B7256 Plastic Plug 1"x2" 2
18 20223 Spring Backing Clip zZ
199 MN152Z 1/47-20 insert Nut 8
20 (N8B 1/4"-20 AR Thread insert Nut 2
24 |N-153 5/18"-18 Insert Nut 4

20
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113 Hydraulic Pump

BFEFE FREE

2 IN168 Nut - 3/8'-24 7
3 Washer - 5/16" Grade 8 Flat 4

5  |783101 T Box Gasket 1 44 |65004 |High Pressure Port Fitting 4
& 72150 T Box Cover Pigle 1 45 1200081 13 Hydraulic Pump White - Left 1
7 792025 T Box Cover Plate Bolt 4 45 N-184 Mt - 3/B"-24 4
8 85206 8" Threaded Rod 2 47 85072 Charge Pump Inlet Fitiing 4
o K-102 Woodniff Kay 316" x 3/4° 1 48 185001 Sl Bell Housing 2
40 1200049 Fan - Transmission 45 17880308 |Bearing Plate Gasket 2
4% 200041 525X750S Transmission Puiley H 20 792026  Bell Housing Boit 8
4% W32 34" Bellevilie Washer % 24 85024 Pump O-ring 2
43 N1 Nl - 34718 1 2% 68031 T Box Fitting (Brass) 1

WWW.mymowerparts.com
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Washer - 516" Grade 8 Hai

6 772150 TBox Cover Plate 7 11 48 |67015  |Cese Bleed Fitting T2
7 TS5 T Box Cover Plate Bolt 4 46 (85072 Charge Pump st Fitting 2
& 65208 38" Threaded Rod Z 47 12512030  |Dump Vahe - no aross pot 2
g (K102 Woodniff Key 318" 34" 1 48 185001 Sirait Bell Housing Z
40 200041 52547508 Trarsmission Pulley 1 14 (7830308 |Bearing Piate Gasket 2
44 W-132 34" Befleville Washer 1 20 7920268 |Bell Housing Bolt 8
42 N1 3/47-46 Jarm Nut 1 24 |65024 |Purp ORng 2
42 |65004 Hgh Pressure Port Fitling 4 2 168031 T Box Fitting {Brass) 1
T 23 (N34 Y24 G BSardard Mex Nt | 4

WWW.mymowerparts.com
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' H Pressure Port Fitting

q "~ IPump - Twin Big Right 1 4
2 IN57 112°43 Whiz Flange Nt 4 44 |991168005|Purp - Twin Big Lek 1
3 |N185 1/2°-43 Grade 8 STD. Nut 4 45 2513030 |Dump Vahe 2
4 0003652011 |1 Gear Box 1 46 72016 |Fitting z
5 788101 T Box Gasket 1 47 72024  |Bell Housing O-Ring 2
5 1772150 T Box Cover Plate 1 48 1720017  |Big Bell Housing 2
7 1792025 T Box Cover Plate Bolt 4 45 |788030B |Bearing Plaie Gasket 2
g |72206 4/2" Trreaded Rod 2 20 1792026 |Bell Housing Boit 8
g K02 Woodrff Key 3/16"x 3/4" 1 24 88031 | T-Box Fitting (Brass) 1
40 |200041 Trarsmission Pulley - 5 /4" 1 27 (72021 | 1/2'x3/8 90 Fitting 2
44 |W-132 34" Bellevile Washer 1 23 68010  |U-Tube Steal Lire 2
42 N4 Nt - 3/4°-18 1 24 (60124 |38 Hose Clamp 2

25 W-188  |7/15" Standard Fiat Washer Grade 8 4

WWW.mymowerparts.com
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v orama

iMid Mount Piate 1
49 1300014027 18 Drive Link 1
2o 1300332018 18 Rotor Set 1
24 1300015008 Manifoid 1
22 1300012013 Commutator Assembly 4
23 1300018056 Piston 4
=4 |306018059 Plston Spring 1
25 300180007G Endcover 1
28 IN/A "Not Orderabie” 1
=7 1300335018 18 Rotor Bolis 4
28 13001100317 Shaft 4
40 |700018013 iRetaining Ring 4 24 1300338102 Shaft Key 1
44 17000418085 |Bearing Spacer 1 § Z
42 (300018021 |Front Housing Bearing 1
43 300018002 [Thrusi Washer 2
44 1300018003 iFront Thrust Bearing 4
45 (300130035 "35" Housing Kit {Incl. Ref # 16} 1 PW72883
55 500018003 iRear Housing Bearing 1
4% 1300018107 1Rear Thrust Bearing 4

WWW.mymowerparts.com
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

EF # PART # DESCRIPTION
300012016 Mid Mount Plate 1

4G 1300014031 24 Drive Link 4

20 (300332024 24 Rotor Saf 1

24 (306015008 Manifold 4

22 1300012013 Commutator Assembly 1

23 300018058 Piston 1

24 1300018059 Piston Spring 1

25 300180007C Endcover 1

286 N/A "Not Orderable” 1

27 1300335024 24 Rotor Bolls 4

28 1300110051 Shatft 1
40 1700018013 Retaining Ring 1 a8 1300339102 Shaf Kay 1
44 700018085 (Bearing Spacer 1 G bRt et ] §
4% 1300018021 iFront Housing Bearing 1
43 1300018002 (Thrust Washer =
44 1300018003 iFront Thrust Bearing 9 : §
45 1300130035 "35" Mousing Kit {incl. Ref # 18) 1 34 (PW72853 Lock Nut K
48 1500018003 (Rear Housing Bearing i %3 (200018 Whee! Molor Bracket Face Plate
45 1300048107 Rear Thrust Bearing i {Face Plate Comes With Frame}
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

4 dralic Tank ang Cap 1 13 38" Pipe Plug
2 40117-C 1Cil Cap 14 67013 Ciamps For 85018
E 3 200048 145 Deg. 3/8x1/2" Bead Fitting 2 48  |65004 High Pressure Port Fitting
4 85072 Charge Purmp inlet Fitling 4 18 (60103L |0l Cooler
5

68140 Filter - Hydre Zinga 40 Micron 2 47 {68231 #4 Micro Hose Clamp
pe e i 4R® 87074 Brass Fitling
%8 88031 T-Box Fitting { Brass }

“;9 Tes074 High Pressure Biack Hydro Hose Lefi 2 Tlieg 12000250 iz §iaf3k_;§§fa_t_>§d_;ﬁq_se;g_-ﬁ-‘:@ﬁg;_g@é@eﬁg

% 68075 |Hah Pressure Black Lydro Hose Right 2 Tot lovoos 2 Cemo S

2 200014 |Whesl Motor - 14 Cubic In. wibraks &6 Biack Hoss

40 57017 80 - Degree Fitling 4 Cpiional vji’,?;a'aﬂ anfogi—iydroix&ies'

14 8714 Stes Fiting 7 26 172012 |516" Black Camp T

12 S7008 B Tee 1 oy 128534 TBox Plug 1

25
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Hycretic Tark p— . N " -

v e :

s prnrps i
2 40117-C  {OHCap 42 85000 [3/8" Pipe Pliug 1
3 8025 90 - 3/8" NPT x3/8" Barb 2 13 167013 3/8" Green Clamps 18
& (0B140 Filter - Hydro Zinga 40 Micron 2 44 801034 ((d Cooler 1
11 45 88231 184 Micro Hose Clamp 2
Hose o ot 18 /8" Black Ribbed Hose (exlerior Braided] | 5
High Pressure Black Hydro Hose Lef

g

~ Opfional - DEm Pan T lgo b

5/16" Black Hose

High Pressure Black Hydro Hose Right 24 (97374
/B 22 (72042 516 Clamp T
90 - degree 23 |67074  |Brass Fitling el
Stes! Fitting 4 24 (68031  [T-Box Plug 1
27
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

3 DES . : -
W1 4 1200008 |Hydraulic Tank & Cap 1 || 14 |65075  |Migh Pressure Black Hydro Hose 2
E 2  140117-C |Oil Tank Cap 1 15 |67013  |Clamps for 65108 11
b 200048 |45 Deg. 3/8" x 1/27 Bead Fitling 2 18 68233 #8 Worm Clamp 2
4 68140 Filter - Hydro Zinga 40 Micro 2 47 65108 3/8" Clear Hose i
5 200025 |1/2" Biack Braided Hose 5 o¥:] 72021 1Straight 1/2" x 1/2" Fiiting 2
3 200015  |High Pressure Black Hydro MHose 2 19 85004 High Pressure Por Fliting 4
2000 z}"vhee;mgmf‘,mcﬁm o 20 58031 T - Box Fitting (Brass)
T8 180103l |Oil Cooler 2 24 |87008 172" Clamp 3
] 58231 Worm Clamp g 22 97374 5/15" Black Hoss /B,
10 87014 378" Barb x /4" MPT Fitting 5 23 72012 18/18" Black Clamp 1
44 87017 G0 Deg. Fitting 4 24 88010 U - Tube Sieel Line 2
42 187104  |Steel Fitting 4 T
43 80108 3/8” Black Hose #

28
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# PART#  DESCRIPTION QTy.
s B 7R o ey e
& (65008 [GasLine T -5/16" 1 l
¥ 5823 Hose Clamp 1
8 97382 Filter - Gas & Water Parker 1
40220 Fuel Tank Bushing g (72012 Spring Clamp Black) 7
£ (400018 |Vahe - Fuel Tank Shut-Of 2

29
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

. . ity el x4 . sl m oy g
88231 Hose Clamp 2
97382 Fiiter - Gas & Waler Parker 2
72012 Spring Clamp (Black) 8

| =8 |8

5 140220 Fuel Tank Bus
4 ADO0IE  aive - Fugl Tank Smt i 2

30
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Handle Grip (Black) REF# PART#  DESCRIPTION

97041 Lower Throttie bMounting Bracket 1
B-108 38716 x1° Bolt 1
3 5/16" Flange Lock Nut 42 1B-107 B5/187-18 x 3/4" Bolt 1
S N-107 3/8" -18 Nyloo Nug 1 43 W-113 5/18" Fiat Washer 1
F: W-104 3/8" Standard Flat Washer 2 14 (85270 Upper Siainless Throttie Bracksd 1
7 wW-125 378" Nylon Washer 3 15 W-1BZ  (#10 Slainiess Washer 2
g G108 C CHp 2 44 |B-203 10-24x3/4" Siginiess Boit 2
W-153 1/4" Siainiess Flali Washer
B-20%
EEl
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

REF# PART# = PTIGN —
o 40 157010  Lower Throttle Moantmg Bracket
2 %4 B-165 3/8"-16x2" Hex Head Boit

42 (B-107  ]8/18"-18x3/4" Bolt

43 |W-113 516" Fiat Washer

44 {68271 Upper Stainless Throttle Brackst
185 W-182 #10 Stainless Washer

46 B-203 10-24x3/4" Stainlese Bolt

£7  W-153 1747 Stainless Flat Washer

g B-103 147-20x112" Boht

48 IN-101 1/4"-20 Whiz Flange Nut

~IHandle Grip (Black)

N-134 5/18" Fiange Lotk Nut

N-107 3/8" -18 Nyloc Nut

W-104 3/8" Standard Fiat Washer
W-125 38" Nylon Washer

C-105 C Cip

GO [ =f O A0 0
[EST RO N AT B B )

P p] R B B3 - BRI BRI wh ] e
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

.. B e —-rr——— IR 3 1 £kt

H
2 400035 iLeft Fender Mounting Tab 1 z0 5/187-18 Wing Nut b
3 A000332 l.eft Rear 7 Gal. Fuel Tank Support Bracket H 1 38" Fender Washer 2
4 B-153 1147203 1/27 Siziniass Boll 24 22 Fioor Pan 1
5 W-153 1/4” Stainiess Flat Washer 32 Z3 S#187-18x3/4" Carrlage Boit 2
3 N-t01 144720 Siainiess Whiz Flange Nu? 8 4 BI187-18x1 1/4" Boit 2
7 B-208 1147-20X374" Biainless Bolt 3 25 400007 1Connecting Arm 2
# 400004 Fender -7 Gal. Low Ride Right 4 285 WL125 13/87 x V/8" Plastic Washar 4
8 400034 Right Rear 752! Fue! Tank Suppon Bracket 1 27 400008 Floor Pan Mounting Bracke! {Right) i
4 400036 Right Fender Mounting Tad 1 23 N.178 TE4N-20 Nyton Lock Nut 4
44 B-108 5/16™-18x1.75" Belt 2 28 MN-131 5/16°-18 Nylon Lock Nt 4
4% W-113 516" Flat Washer 8 30 4004008 iFloor Pan Mounting Bracket {Left) 1
413 B-131 5/18"-18x1 Bolt 4 34 8-157 11/4%-20x1/2° Carriage Bolt # i
14 w118 4/18"x1.8" Fender W asher 4 3z 400077 Stainless Steel Front Panel 1
15 5-115 5718"-18x1.78" Stud 2 33 20248 Choke 1 z
Y N-103-W [5/18"-18 W hiz Flange Nut 4 34 20245 Ignition Switeh 3
£7 430026 Seat Pan 1 35 58247 Tachometer/Hourmeter Bracket 1
38 C-1%1 iPiastic Cap For Fleor Pan 2
33 900618 Docu-Tube {Cisar Tube} 1
48 C-19% Tie Strap & Clip ?
44 unnty Cap - Boft Vinyl {Red) 2

33
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

00 en 3 . /8" Fander asher z
- 400035 Left Fander Mounting Tab 1 214 88272 Fioor Pan M
% 400031 Left Rear 3 Gal. Fuel Tank Support Bracket 1 22 B-104 5/187.18x23/4" Carriage Boit e
4 B-103 1/4"-20x%1/2" Stainless Bolt 10 23 B.172 B7467-48x1 1/4° Boit 2
& W-163 174" Stainless Flat Washer 18 24 480007 Connecting Arm 2
8 MN-101 1/4"-20 Stainless Whiz Flange Nut 10 23 W-125 3/8" x 7/8” Plastic Washer 4
7 B-20% 1/4"-20X3/4" Stainiess Bol B 28 400006 1Fipor Pan Mounting Brackel {Right} 1
F 400002 Fender - 3 Gal. Low Ride Right 1 2% N-178 1747-20 Myion Lock Nut 4
o 400032 Right Rear 3 Gai Fuel Tank Support Bracket 1 28 N-1314 5/18".18 Nylon Lock Nut 4
1¢ 4000386 Right Fender Mounting Tab 1 29 400008 Fioor Pan Mounting Bracket {Lef} 1
4% 1B-105 5{18"-18x1.75" Bolt 2 308 B-157 1714"-20x1/2° Carriage Bolt 4
4% W13 /18" Flat Washer 8 34 400077 Stainless Stes! Front Pane! 1
43 B-13%¢ 5/18"-18Bx1 Bolt 2 32 20248 Choke t
44 W18 5/16"x 1.5 Fender Washer 4 B3 20245 ignition Switsh 4
15 B-131 5/187-18x1" Bolt 4 33 68247 TachameterMourmater Bracket 1
g 48 400028 Sest Pan 4 38 O-111 Figstic Gap For Ficor Pan P
10U ] 800018 Dacu-Tube (Clear Tube) 1
i i C-108 Tie Strap & Clip 2
%8 20278 Grey Carpel 8O0097 Cap - Soft Vinyi (Red} 2
1% iM-108 5/16°-18 Wing Mul feoonsa o oA
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 REF® PARTH# DESCRIPTION DESCRIPTION

4 400603 Fender- 7 Gal. Low Ride Left 1 21 W-108 3/8" Fender Washer 2
] 400035 Left Fender Mounting Bracket 1 22 4G0045 Floor Pan 1
3 400033 {Le#t Rear ¥ Gal. Fuet Tank Suppor Bragket 1 23 (B-104 5/18"-18x3/4" Carriage Bolt 2
P-4 B-103 1/4"-20x1/2" Stainless Siee! Boll 23 z4 B-174 5/18"-18x1 144" Boh 2
5 W-153 1/4™ Biaintess Flat Washer 32 2% 1400007 Connacting Arm 2
3 N-101 1/47-20 Stainless Whiz Fiange Nut 8 26 I1W.125 3/8" Plastic Washer 4
7 B-208 1/4"-20X3/4™ Stainiess Stesl Bolt g 27 1400008  Fioor Pan Mounting Bracket {Right) 1
2 4000486 Fender - 7 3al Low Ride Right 4 28 N-1T78 1747-20 Nylon Lock Nui 4
3 400034 Right Rear 7Gal. Fue! Tank Support Bracked 1 25 IN-131 5/167-18 Nylon Lock Nut 4
kL] 400038 Right Fender Mounting Tab 1 30 400005 Fioor Pan Mounting Bracket {Left) 3
£ B-105 57/46"-18x1.75" Bolt 2 34 B-157 1/47-20x 172" Carrrlage Bolt 4
42 W13 5/16™ Flat Washer 8 az 400044 Siziniess Stes! Front Panel 1
i3 B-131 5i16"-18x1 Boit 4 33 600072 Choke 2
14 TW-118 5/18"x1.5" Fender Washer 4 34 20245 Ignition Switch 2
18 15-115 5/167-18x1.75" Stud 2 35 |eszay Tachomster/Hourmeter Bracket 2
16 N-103-W 1518718 Whiz Flange Nut 4 38 |C-111 Plastic Cap F/Fioor Pan 2
17 400028 Seat Pan 1 37 |68248 Guage Panel 1

400043 Heat Seat Guard 1

1800018 Docu-Tube {Clear Tube) i

C-108 Tie Strap & Clip 2

g00G17 Cap - Soft Vinyl 2

S T LT . a
Gfémarpet
N-108 516718 Wing Nu 2
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REF # PART#

N T ———

48 1200016

14" Flat Washer
178"x 2" Cotter Pin
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Bo (4 | B2
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

F # = -

' " Twin Engine Pod { Only ) W-104 T4 ]
2 IB-202 11 2°13x7" Bolt 2 15 N107 3/87-18 Nylon Lock Nut 4
3 iB-124 3/8"-18x1 3/4” Belt 1 16 1B-187 5/8"-11x2 1/2" Bolt 1
& B-188 5/8"-11x1 /4" Bolt 1 17  [W-111 5/8" Lock Washer 1
5 N1 1/2°-13 Jam Hex hut & 48 (30234 y-idier Puliey 2
§ 68280 Spring Engine Idler 2 48 68108 10D x 1" Spacer 1
7 B-124 3/87-18x1 3/4" Bolt 4 20 (N10B 3818 Whiz Flange Nu 1
g (W-110 12" Machined Bushing 4 24 (8B228-F Ildler bracket Right 1
§ 582261 kdler Engine Brackst Left 1 27 B.158 5/18°-18x2" Bolt A
46 61250 5/8"0D x 38110 x I/4” Bushing 4 23 W13 (518" Flat Washer 8
44  W-140  15/8"1D.x 1 B/8"0D. Plastic Washer | 8 24 [W-107  (3/8"1D.x 1 5/8" Bewsled Washer 2
4% (W-148  15/8" Wafer Spring Washer 20 2% |N103-W 151818 Whiz Flangs Nut 3
43 |W-106  |3/8" Fender Washer 4 26 W-118 17 OD x 987 1D. Machine Bushing Bushing 2

38
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

| 4 68075 Twin Engine Pod ( Included - 1,3 )
N-107 3/8"-16 Nyloc Lock Nut

68077 Base Frame Plate

B-244 1 3/8"W x 3 1/4"L U-Bolt

RINNN 2
s

e | G 1IN

39
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

T4 IB-172  |1/4"-20x1" Boit 6 42 |Kohler No.|45 Deg.elo-1/4"mpx-.3/8" barb | 2
2 IW-102  11/4" Flat Washer 8 £3 |60113 1/8"x3/8" 90 Deg. Fitting 2
3 [N-102 4/4"-20 Whiz Flange Nut g 14 60114 1/8"x3/8" Straight Fitting ps
4 80119  |Amzoll Filter 2 15 68231 #4 Clamp 2
g 80122 Amzol Fllter Mounting Base 2 48 167013 Spring Clamp {Green) 10
& 68118 Mounting Brackst 1 47 67019 Hose Barb Brass 4
7 iB-135 3/87-16x1" Carriage Boll 2 18 160108 3/8" Black Hose #5.
g 10231 Gt Drain Pipe cap 2z 19 (67022 1/4" Sires! Tes 2
g 68230 [Of Drain Hose 2 24 |87113 3/8" Meale Pipe 3/8" Barb Straight] 2
40 80102 3/8" T-Union Fitling zZ 29 60118 3/8" Swivel x 3/8" Barb 4
44 10230 13/8"x4" Pipe Nipple 4 22 (72230 3/8" x 3" Pipe Nipple 1

23 |N-108 3/8" Whiz Flange Nut 2

40
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For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

_QTY.BREF# PART# _ _ DESCRIPTION _

q |B-103 1/47-20x1/2" Stainiess Steel Boit | 2 g 124-088-20 |Muffler - 23Hp Kohler | 1
2 400017 Bracket - Kohler Ol Cooler 1 g 838308 Spacer 1
] 800018 Bol - 1/2"x3 172" Hax Kohler 2 20 {8B30C Ciutch Pulley

{24 Cooler % 4 K-100 1/4"x2 1/2" Key Siock 4
4 B-101 1/47-20x1/27 Bolt 4 4% (W-144 7/458" Stainiess Bellevile Washer 1
5 W-102 1/4” Fiat Washer 4 43 1W-108 7/18" Lock Washer 1
& N-102 1/4"-20 Whiz Flangse Nut 4 44 (B-188 Fi1g"-20x2" Hex Head Bol 1
7 80103-L 100 Cootler 1 45 1W.153 1/4" Siainless Washer 2
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: 14" x 2 12" Key Stock 2
4 R0t 1/4"-20x 172" Bolt 8 45 [W-i44 7118" Stainiess Believile Washer 2
2 |W-1G2 1/4" Flat Washer 8 47 IW-108 716" Lock Washer 2
3 60103-L {0il Cooler 2 48 |B-18% 7/16"-20x2" Hex Head Bolt Z
4 1400105 |Bracket - O Cooler Guardian 2 49 10457614 Stud ME-1.25x10MM 8
5 {N-10Z 1/4"-20 Whiz Fiange Nut 8 24 1052858 Nut Lock Washer M8-1.25 2
anie AnA : 24 'W-17¢ M8 Lock Washer )
22 B-263 ME-16x1.00 Bolt g
23 1800057 Bracket - LH Muffler 2
?” . 90‘;@5 '5{;?;‘.)0 Pra-cieaner 2 | 24 1800058 Bracket - RH Muffier 2
8 |80125 Clamp 2 25 1B-107 5/18"-18x 34" Boit 4
! a8 iople Right Site Engine ' 26 |W-113  |5/167 Flat Washer 4
360 13 ipy SideEngine . 27 |[N-105-W 511618 Whiz Flange Nut 4
BONNSE  IFitiing - 90Deg. 3/8" Female Pipe (Elbow} Steel 2 1800032

44 188230 Oi Drain Mose Assembly 2 3000, diz
42 88306 Spacer {1 3/8" DDt 187 iIDX1” Long) 2 25 1800088 Maniioid Fitting - 90Deg. 1/8" FPT x 1/8" MPT 2
45 110231 3/8" Stesl Pips Cap Z 20 (500085  HManifold Fitling - /8" Barb x /8" MPT z

44 188300 Clutch Palley 2 34 (G147 S-Hook

iz

s
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12/8"-16 Myloc Nut {XT320C Only} B
24 400025 Amsoii Filter Mount {XT3200 Cnly} 3
22 N~102Z2 1/47-20 Whiz Flange Nut ({73200 Only} ¥
=3 180118 378" Swivei 1o 387 Bearb {XY3288 Only} =
24 160113 1787 x 318" 80 Degree Fiting {(XT3280 Oniy} P
=5 1W.10Z 1/4" Flat Washer [XT3208 Only} 7
7/16" Stainless Bellaville Washer 28 1BA72 1747-20x1" Boit [XT3200 Only} 3
& W-108 7t168" Lock Washer 9 2T 160122 Amsoll Filter Head {XT3208 Dnly; P
§ |B-114 7/16720 x 3/4” Hex Head Balt 1 28 50118 Amsoll Filter (XT2200 Cniy 3
6 1 i 2% {B-101 174™-20x1/2" Boit 4
400105 Bracket - O# Cooler Generac 1
32 w104 378" Siandard Fiat Washer ({TEE000nly} 1
7 800058 Tailpipe - Guardian Mufler 1 33 (10231 3/8" Steel Pipe Cap 1
B 800080 Clamp - Guardian Muffier Tailpipe 1 34 CH Drain Hose Assembiy q
] B-107 5/187-18x3/4" Bolt z 438" Biack Pipe Tes
1¢ |W-113 5/16" Flat Washer z Hing ; Sermae W) Sieel PG -
44 (N-1D3-W 5/187-18 W hiz Flange Nut 2 378" Migte Pipe 3/8" Barh - Straight {XT32080 Only) 4
42 (800057 Brackat - LH Muffer 27 3/8¥ Black Pipe Nippie 3" Long {XT3200 Onily) I
%3 B00G5E Bracket -~ R Muffer 1 Turbo Pre-cleaner 4
24 {W-178 ME Lock Washer 4 : Dol
45 iB-268 MB-16x1.00 Boit 4
4% [045761A Stug - ME - 1.253 x 10MM 4
47 1052858 Mut - Lock Fienge M8 - 1.25 4 40 188142  |Plastic Plug 1x1 {XT320¢ Only) 1
28 K-100 4T Key 1 &3 80125 Clamp 1
e 1B-166 ATE R BOR (R 4500 TRV P
43
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4 |60109 3/8" Line M

2 88231 #4 Worm Clamps 4

3 87022 1/4" Sireet Tee 1

£ 87018 Hose Barb Brass 1

5 0701858 Ol Filter 1 i
& 87013 3/8" Green Clamps 4

&4
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| White kill wire!

. Red lchorge wirsl

. Blue stort wirel

. Fused wire o hol post on starter
. Green Hrom off sending unit!

Kohler Wiring 3 2
Harness
o 4

B L Y

Eonnest to Kohier Dixie Chopper Wiring Harness

LConnect to ignition

BLK

Wiring .Hcmess Swich
rrrrrrrrrrrrr : pEm—.
; ; ¢ § Ba,u; &
_ . e . oR ) ' J
| { z - by ég B PN T DA RI ........

| T % 1{_H_A\iffi/
i @ /_\ T R
& HORN o . A
E - \_ﬁ R w /\
] . : ( Volt Guage

Starier : I \
e, S0ENOID :

3 E 2 3 & 4— ——R-r-'-—ﬁ \/{
m Siarter . o my : .
Battery i - . L /\
| el e cEat [ vacousge |
. SHITCH
round o é/ Connect 1o Seot Relay éBLK \I/
All conneciors ore viewed ;;;T:“SS‘O“ 8K i
frorn wire end.
REF# PART# DESCRIPTION 'DESCRIPTION
44 |20227-36 |36" Red Batirey Cable
Twil Hatress 1 42 80117 Hormn{Clamp F/Hom P#C-113 Z
> 20245 ionition Switch Z 473 |4022% Mercury Switch 7
3 j20248-T Hour Meter/Tach 2 44 |C-112 Clamp for Mercury Swiich 2
4 88247 Yach Brackst 2 48 185510 Sest Relay 2
5 N/A Battery 1 45 87181 Seat Relay Pigiat 2
§ 120228 Battery Strap 1 477 |85509 Fuse 2
4 400085 Batiery Box 1 48 (20254 Fuse Holder 2
8 20225-8 Red Rubber Booi F/Posithe 1 49 68238 Yao Guage 2
i g 2022772 Batiery Cable Positive (72" 1 20 |58235 |Volt Guage 1
fE 4g (202262 Battery Cable Ground (12"} i 24 (500025 [Wirng - F/Twin Seat Swilch 1
45

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Key Switch

white
- N
. | ™
/ N
§ 3 X, Biue
i
i
4
~ v
\} R Bizck
Red
T B
g Black Q;‘E‘:
: HORM fea
JMercury
Swich

Gil Switch
= ion Enging

i Red
e g ]

1o

Tr

ansmMission
Frome

Fuel FUEL
Pump SOLENGI
Purpie @ Black
Black
Starier
Sotencid
| Sigrter

Z GA Red Cable

Rectitier On
ator

Jip——

2 G4 Black Coble

—
P

Battary

Fuse

Fase Holder

OW N O (] Sl o R R

200043

Elacincal Fan (X7 3300)

20227-36

Cable - Red {Positive} 6 Ga. Wire 38" Length

500027

Guardian Grounding O Sensor
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